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CLIENT:       ADAM’S POLISHES INC 
                    8225 North Valley Highway 
                    Thornton CO 80221 
                    United States  
                                   

Attn:        Christopher Gallahar  
 

   Test Report No:   4673105PP01                         Date:  16 September 2020 
 

 
SAMPLE(S) SUBMITTED             
BY THE CLIENT AS: 1 ± 4´ [ 8´ [ 0.25´ Clear, Colorless, Glass Pane Coated Zith ³Graphene Ceramic 

Coating´ 
 
DATE OF RECEIPT:         14 September 2020 
 
TEST PERIOD:          16 September 2020 
 
TEST(S) REQUESTED: The submitted material was tested for Pencil Hardness as per ASTM D-3363 

with Client Instruction.  
         

TEST RESULTS:        See Page 2  
 
 
PREPARED BY:         SIGNED FOR AND ON BEHALF OF 
           SGS NORTH AMERICA INC., 

                                                                                      
Hayford Mensah, Report Writer       Frank Savino, Lab Manager 
Packaging & Materials Lab                   Packaging & Materials Lab 
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TEST RESULT:  
   
Test :                  Pencil Hardness 
                    ASTM D-3363 

Specimen Scratch Hardness 
Graphene Ceramic Coating No Scratch Observed, 10H 

 
       Note: Scratch Hardness evaluated utilizing supplied 10H pencil. 
  Lab conditions: 73°F & 50%RH 
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Sample As Received Utilized Pencil for Testing 

  
Sample During Testing Sample After Testing 
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